PARTS LIST/ IN—Y YR b

YANMAR DIESEL ENGINE

L48N6—-SMK

FOR MIKASA PRODUCTS
= RmHA

803-10902

FOR MODEL/ s&FHE 7V

MT76D/86D

TAMPING RAMMER
arE I IV —

SPEC. NO. L48N6-SMK (MT-76D/86D)

MIKASA SANGYO CO., LTD.
= M oE XM & A




PARTS REMARK INDEX

How to read the marks and remarks used in this parts book.

Section 1 : Explanation of Code Use In “MRK” Column
0O : Interchangeable between the new part and the old one.
XX : Not Interchangeable between new and old.
OX: New part is usable for the old machine but the old part is not usable for the new machine.
XO : The old part is usable for the new machine but the new part is not usable for the old machine.
Note : In case of the lack of interchangeability between the new part and old part,a new part may be used by replacing
all other parts found in the assembly. In this case, refer to section 2 for instruction on identifying other parts invo-
Ived in a new assembly.
AD : Newly established(added)
DC : Suspended(discontinued)
NC : Part number changed
QC : Quantity used has been changed
NS : Not supplied individually but supplied in an assembly or a group.
AS : Special part designed to allow interchangeability between new and old part.
CR : Correction

Section 2 : Items Found In “Remark” Column
Serial Numbers — Where indicated, this indicates a serisl number range (inclusive) where a particular part is used.
Model Number — Where indicated, this shows that the corresponding part is utilized only with this specific model
number or model number variant.

#or>k : All parts with the same number following # or > belong to the same assembly. this part cannot be interchanged
individually with any other assemblies to replace an old part (indicated by #), with a new part(indicated by %),
then all other parts of that assembly must be replaced with new ones.

Note : If more than one of the same reference number is listed, the last one listed indicates newest(or latest)part available.

Section 3: Example

REF NO. |PART NO. PART NAME QTY |MRK |REMARKS
457(1) 5122-09230 Hinge Metal, Upper/24g 1 -1070#3 (5)
457(2) 5072-09420 Hinge Metal, Upper M16 1 OX(@3) | U1071-(6)*3(7)
(1) Old part
(2) New part

(3) New part usable with old machine, but old part not usable with new machine (reference section 1).

(4) Old part number is used through this machine serial number.

(5) Old part, used in an assembly with other parts marked with #3. To use this part on a new machine, all other parts
in this assembly must be replaced with old ones.

(6) New part put into use starting with this serial number and is still current.

(7) New part used in an assembly with other parts marked * 3, to use this part as a replacement for an old part, all
other * 3 marked parts must be changed at the same time.

Section 4: Items Found In “MK2” Column
(only for suspended products)
! 00 (“O0” is shown in figure) : The part shown in lower line is supplied.
! SD : Not available due to termination of production.
! NS : Not supplied individually, but supplied in an assembly or a group.
! PD : Supplied as unit product.
SS @ Not available after stock run out.

(The contents of this parts catalog are subject to change without notice.)



W~ —7 DR

1.

W=V Y XM THEAINTWEIREBLURESOERIITILOBEY T,

MR K DFEEDOER

OO : #Hr. IHESIFMHAEICHBRMED Y

XX ¢, IHEREL AR B B L

OX : Friffuix, HEAEORDYIHEATEET, TOHIEHATEEEA,

XO : [BEB5E, FrEsmoRbVICEHTEET, TOWIFEHTEEEA,

AD : FHLBIER & 72 o 728

DC : & ik L7 E

NC : #a— RF o "—DEH

QC : EHEHDZEE

NS : B TORTEE LW

A'S : EERAE T AL T IRER &L 0 H I 2 H 7 D 7 D DR ERER

CR : fHGiTIE (IEHERA)

L1 fEx OF, B CHEBENENG S TH, EEOEMEZ R T 2 HEICEI D . L& B0
ROVIHEHTE LG H0 7, 205G, Tii® REMARKS (%) #ICit5 %O, #ONEA
SNTWVWET,

MK 2 il DF5 D B

'0O0 (OOWIZHT)

PR DAL O B E S (MK 202 | O b DI HHE IR EEA)

'!'SD (SD) D AEPERKS TE O T2 O R R 72 W

NS (NS) D B TCORREZITDRWE (7> 2 TOHRE)

'PD (PD) D BRI N RFEE SN TE Y, A TOREE LaanEdn (B Clkse)
SS D AEPERS TR O T DIEE DO IRGERE T 1% A k72 W iR

REMARKS (%) MOREEOER

*O, #O C HBWEOH D I N —T R LET, ) k1 : FEmOTN—T
#1: %k LIZHSTAHERO 7 V—T
—0000 i Ay 7 No. FFHEEFESFOO0O0O ST CTHEM
0O000— : ANy 7 No. EHIFREFRSOOOO G, LA
) —1001:1001B#FTHH
1002—:100 2 58504
ER2  AMEOBENRI AT 21T o725 6. 285 & LTREMARKS (%) MIC#EMASHEZIZA~Ly 2

No. R LTAHY £TOT, EmFEERICISRIIZEN,
L 3 W RIEKO#E £ MK 2 A Sh 256, S F0EEMUIMIRA SN D56 LU 5
HETLIHERH Y £
2. A
Ref No. [PART No. &6 §i 4 QTY |MRK |REMARKS
1 [1111-11111 |V > 2 1
1 |1111-22222 |V > 7 1 |00
2 [2222-22222 |L/3— 1 £#1 —1150
2 [2222-33333 |L/N— I XX [*1 1151-—
3 13333-33333 |21 ¥ — 1 |[AD [*1 1151~

(& : [A— Ref No. C/RT B ST F IR ESSE N H D FELEZ R LET, ZDHA.
ool & O A FESOMR KB R LET, )

BE SO Fiogmsimzst L, [

1 00 [OO] #ihE S 1111-11111 IR Y > 7%, EE S 1111-22222 O#H U 7
iz
EEINZHOT, FIAMSOMEICHEBEERD Y £,
2 #1 —1150 [XX] #B5&ES 2222-22222 OH L N—(T, #B5LE 5 2222-33333 O L /3—
2 XX %1 1151-— MR E R A
3 AD %1 1151— [AD] #B&%E 5 3333-33333 O 2 %7 X — 1 THBBEIMIT /> -85 TF,
[#1, 1] BEESOITNV—T (1 DO~—27 TRUZERE) 1L, FrEssho
TN—"" (k1 O~—7 TR LM E2ToHMEREimT s &

WXV BEHER S D 9,

[-1150.1151-] #BiE S 2222-22222 DIH L A—(F, #ERE 1150 B E T
E SN TCWET, Fio, %S 2222-33333 O L N— L ELE
3333-33333 DT % 7 # — |3 REF 5 1161 SO SN THWET,



L48N6-SMK (FOR MT-76D/86D) BGVO
1. CYLINDER BLOCK . L) A7J0Ovs

REFER TO Flg.?2




L48N6-SMK (FOR MT-76D/86D) 2010/4/22

1. CYLINDER BLOCK .~ >y>&#70wvws ok BGV ok

REF NO. [PART NO. PART NAME B & 4 B Q TY|MRK|MK2|REMARKS
1 11429C-01020 |BLOCK AY, CYLINDER/L48N6  |2V>#7my7CMP,/LASNG—SMK 1
5 114250-01200 [STUD, CYL. HEAD ATRRE(A) 2
6 114250-01210 [STUD, CYL. HEAD ~YREAR(B) 2
7 114250-01221 |NUT 8 Fvh 8 2
8 114250-01251 |CAP NUT 8 77aFyh 8 2
9 124950-01250 |WASHER FH R (NYRRAR 4
10 114771-01340 |GASKET ASSY, CYL. HEAD/LA8N |~yR# =% >k0. 5,/L48N6 1
11 114250-01380 |0-RING OV (B _UPY 1
12 114270-01600 |PARALLEL PIN 8X12 ~AITEY 8X12 2
13 114250-01800 |SHIM SET 5 CMP 1
24 114250-01830 |COVER Fulr <RI H 1
25 114250-01841 |GASKET ROFU(FUlr <R TH) 1
26 22312-040080 [PIN 4X8 STRAIGHT ¥y 4x8 2
27 26226060182 [STUD M 6X 18 PLATED YrasRAR(E2D 6X 18 1
28 26226060222 [STUD M 6X 22 PLATED yraRARED 6X 22 2
29 26366060002 [NUT M 6 VAYEFVE 6 3
30 114250-01412 |GASKET, CRANK CASE RIFUN(IT P —RI A= 1
31 114284-01452 |COVER ASSY, CASE (DRM 252 7 —29 35— (DRM,/ 48V6 1
34 114250-02100 [MAIN BEARING LaVryEARL  /LAO 1
37 114250-35150 |PIPE, L.O. LO¥ay=avhy (Yo iy 1
38 26106060252 [BOLT M 6X 25 PLATED YARVR 6X 25 14
39 26106-080352 [BOLT M 8X 35 PLATED VAKVE 8X 35 1
40 114250-02200 |BEARING US=0. 25, MAIN ALAEL U, S=0. 25 1
41 114250-02210 |BEARING US=0. 50, MAIN AT AZL U—S=0. 50 1
42 105425-01690 [PLUG M16 757 (16) 2
43 114299-01760 |CAP, W/LUB.OIL GAUGE X T, FANS—D 1
45 24311-000180 [0-RING 1A P-18.0 OVv” 1A P 18.0 1
416 22190-160002 [SEAL WASHER 16S ATV ()b, =NIA) 16 2
47 114350-01700 |COVER, STARTER IR (RE— BT — 1
48 26106-100122 [BOLT M10X 12 PLATED Y ARAE 10X 12 2
49 114299-02030 |RETATNER NPV T AT 1
50 114250-02113 |BALL BEARING ~7Y” HR6306G3C3 1
51 160110-02220 |SEAL, OTL AAN T — 1
52 160210-02220 [SEAL, OIL FANL—N25X41. 24X8 1
53 24162-152112 |NEEDLE BEARING =—RFA(S 152112 1
54 26106-080122 [BOLT M 8X 12 PLATED YRR 8X 12 1




L48N6-SMK (FOR MT-76D/86D) BGWO
2. CYLINDER HEAD&BONNET .~ LUuFAyYR &R Ryk




L48N6-SMK (FOR MT-76D/86D) 2010/4/22

2. CYLINDER HAED & BONNET .~ 2> 8 —AAYR &Lk ok BGW sk

REF NO. [PART NO. PART NAME B & 4 B Q TY|MRK|MK2|REMARKS
1 11429C-11030 |HEAD AY, CYLINDER/L48N6 YL F ~R /LA8NG 1
6 11429C-11100 |VALVE, SUCTION /L48N6 AVT BE, /LABNG 1
7 11429C-11110 |VALVE, /EXHAUST / L48N6  [~A7. #EX /L48N6 1
8 114250-11120 |SPRING, VALVE RNAVTRTY T 2
9 114250-11180 |RETAINER, SPIRNG A (3R 2
10 11429C-11250 |SUPPORT CAM, ARM / L48N [~y wi4#—RCMP,/L48N 1
11 11429C-11260 |SUPPORT, ROCKER ARM /L48N [##8—k, myt—7—5, L48N 1
12 11429C-11650 |ARM ASSY, INTAKE /L48N ~Uy (%S CMP,/L4SN 1
14 114250-11240 |SCREW, VALVE ADJUST. TOXRE (R A% 1
15 26856-060002 |LOCK NUT 6 Fyhova 6 1
16 11429C-11660 |ARM ASSY, EXHAUST/L48N ~UTy (HES CMP,/L48N 1
18 114250-11240 |SCREW, VALVE ADJUST. TOXRE (R A% 1
19 26856-060002 [LOCK NUT 6 Foh2va 6 1
20 22242-000120 [CIR CLIP 12 FAT (V27 12 2
21 114250-11340 [SEAL, VALVE STEM NVFAF By =L 2
22 11926011370 |CAP, VALVE XYY (ST 2
23 11433911451 |PROTECTOR, NOZZLE /L70N  |FmFz#.)ZA /L70N 1
24 114339-11551 |GASKET, NOZZLE /L7ON JEN—k /LT0ON 1
25 114250-11600 |WASHER FH & (X 9
26 114250-11901 |RETAINER JANAY T/ LASEE—DRM 1
27 114718-11910 |STUD BOLT M6X65 ZFyRRAE M6X65 2
28 22351-040008 [SPRING PIN 4X 8 ZFV P 4.0AX 8 1
29 26106-060452 [BOLT M 6X45 PLATED YIFLR 6345 2
30 26366-060002 [NUT M 6 VAVEFVE 6 2
31 27310-055001 [COTTER Ty# (AFA COMP 24 =1SET 2
33 114771-11310 |GASKET, BONNET Ry (UL /LASEE 1
34 114771-11970 |BONNET CMP ~NUTVLYCMP /LASEE 1
36 114250-03591 |SHAFT ASSY, DECOMP. FarFy¥7h CMP,/L40 1
39 114288-03641 |SPRING AV (Farrs /L40A 1
41 114288-03950 |PIN vy 1
44 26106-060552 [BOLT M 6X 55 PLATED YARVE  6X 55 3




BGXO0

3. AIR CLEANER & MUFFLER ./ IT74)—F—&<T5—

L48N6-SMK (FOR MT-76D/86D)

REFER TO

Fig.2




L48N6-SMK (FOR MT-76D/86D) 2010/4/22
3. AIR CLERNER & MUFFLER . T F7Jl—F}—& V75— ok BGX ek
REF NO. [PART NO. PART NAME B & 4 B Q TY|MRK|MK2|REMARKS
10 114772-12010 |PIPE, AIR INTAKE A>F—2%4F /LASEE—DRM 1
11 114771-12200 |GASKET, AIR INTAKE HRTIb, AF—I4F 1
12 26106-060252 [BOLT M 6X 25 PLATED VAR 6X 25 2
14 26226-060552 [STUD M 6X 55 YraIRAL 6X55 2
15 114250-13201 |GASKET (NON-ASB.) HAr W=7 F— ) T ALBO, TOV 1
16 114284-13500 |MUFFLER ASSY, DRM <75 CMP(DRM ,/L40, 76D 1
24 26106-060182 [BOLT M 6X 18 PLATED YARAE 6X 18 1
25 26216-080182 [STUD M 8X 18 PLATED yzasRAk 8X 18 2
26 26306-080002 [NUT VY% Fyh(UBS 8 2
30 26106-060142 |BOLT M 6X14 PLATED VAFLR 6x14 1




L48N6-SMK (FOR MT-76D/86D) BGYO
4. CRANKSHAFT, PISTON & CAMSHAFT / 4524 47 h&ER kY

REFER TO Fig. 1




L48N6-SMK (FOR MT-76D/86D) 2010/4/22
4. CRANKSHAFT,PISTON & CAMSHAFT| 25> 0S4+ & EX R ok BGY sk
REF NO. [PART NO. PART NAME B & 4 B Q TY|MRK|MK2|REMARKS

1 71429C-14010 |CAMSHAFT ( D ) ASSY /L4SN |#As %7 (D)ASSY,/L48N 1

6 114250-14200 |TAPPET, SUC. /EXH. #~YN /L40ADR 2

7 114771-14260 |TAPPET, F.O. s~yh, F.O.,/L40, 48 1

8 114250-14451 |ROD, PUSH Fyianyl CMP 2

9 71429C-21100 |CRANKSHAFT (DRM) ASSY /L48N 75> 7+ +7h(DRM_AY,/L48N 1

17 103854-01221 |NUT FYh  MI16X1. 5 1

18 183250-21350 |SPACER Zm Y (2T Y 1

19 11429921470 |FLYWHEEL/L48V/MT 754 %A —N /L48V6, 76, 86D 1

24 114250-21550 |WASHER FHR(TTARA—I 1

25 22512-040120 [KEY 4X 12 TJTH—%—  4X12 1

29 71412022720 |PISTON W/RINGS (D) / L4SN |EXhW,/ Vi (D), L48N 1

31 714295-22500 |RING SET, PISTON / L48V ERNAL Ty S LAV 1

37 114299-22300 [PIN, PISTON EXREY /190 1

38 22252-000190 [CIRCLIP 19 FMUC(7F 19 2

39 71429C-23010 |ROD ASSY, CONNECTING/ L48N |a%25 42 uyRASSY,L4SN 1

42 114770-23910 |BUSH PISTON PIN ERRNEVAIL FATALTH 1

43 119265-23200 |BOLT, ROD Ty Rk 2

44 714770-23600 |BEARING, CRANKPIN D=33 y5v Iy AZN /LASEE ©33 1

52 714120-22620 |PISTON W/RING 0S=0.25/48N |EXkW, U2 70S=0. 25,/148N 1

54 714295-22540 |RING SET 0S=0.25 / L48V  |vo2%vk 0S=0.25 / L48V 1

58 71412022580 |PISTON W/RING 0S=0.5/L48N |EZRrW,/U70S=0. 5,/L48N 1

60 71429522550 |RING SET 0S=0.5 / L48V Yo 7¥yk 0S=0.5,/ L48V 1

64 714770-23610 |BEARING, CRANKPIN U. S=0.25 |/Zvrvv##4 U. S=0. 25 1

66 714770-23620 |BEARING, CRANKPIN U. S=0.50 |/Fvrvv 224 U. $=0. 50 1




L48N6-SMK (FOR MT-76D/86D) BGZ0
5. LUB.OIL PUMP & GOVERNOR ./ LO Ky T &H/3F—




L48N6-SMK (FOR MT-76D/86D) 2010/4/22

5. LUB.OIL PUMP & GOVERNOR .~ LO}> &G/ VvF— *k BGZ **

REF NO. [PART NO. PART NAME B & 4 B Q TY|MRK|MK2|REMARKS
1 114250-32010 |PUMP ASSY, LUB. OIL VoL HYEL T CMP 1
7 114284-32070 |COVER, LUB.OIL PUMP HR—, FANET 1
8 103338-32570 |0-RING O—U 7 (LORL F 74 1
9 22312-030160 [PARALLEL PIN 3X16 A~V 3X16 1
10 26106-060122 [BOLT M 6X 12 PLATED YRR M 6X 12 3
11 114250-35110 |STRATINER, LUB, OTL LO7 4N #—CMP(OV 7kt 1
13 24341-000224 [0-RING 1A S-22.4 OVv” 1A S 22.4 1
14 26106-060162 [BOLT M 6X 16 PLATED YARVE  6X 16 1
15 114771-61170 |LEVER ASSY, GOVERNOR H3FL3—ASSY,/L4SEEDVMK 1
21 114770-61190 |WASHER PHF(H 3T 1
22 714299-61700 |GOVENOR ASSY / L48N6 HAFCMP /L48N6 1
23 114299-61210 |WEIGHT ASSY, GOVERNOR/L48N |&=ARCMP (#,5F,L48N6 1
28 114770-61520 |BEARING, NEEDLE S RARTYL S 2
29 114770-61600 |0OTL SEAL AANY = HAF L100A 1
30 114770-61610 |WASHER, THRUST A 1
31 22322030200 [TAPER PIN 3X20 F—,—Fy  3X20 1
43 114771-66050 |HANDLE, REGULATOR Lol —F UL 1
44 26116-040088 |[BOLT 4X8 Fk 4X8 1
A7 114772-66100 |BASE, REGULATOR HANDLE NReZ| Lol —F VR 1
48 114252-66252 |SPRING, RETURN YE—v RSV T (T 1
49 114250-66440 |BOLT, ADJUSTING FORAZF N 1
50 102100-67080 [BOLT, ADJUSTING FATLARAN (FIFT A% — 1
52 26106060302 [BOLT M 6X 30 PLATED VAR 6X 30 2
54 26756-060002 |LOCK NUT M 6 PLATED FAFVE 6 2
56 114770-66010 [SPRING, REGULATOR RV S (LEal—F 1
57 114250-66200 |SPRING, RETURN ERYRFYL S 1
58 114211-66600 |LIMITER ASSY, FUEL / L48N6 [FOYIy#CMP(2L/5—,-L48N6 1
63 26776-100002 |LOCK NUT M10 PLATED wy2F vk M10 1
64 114780-61090 |TIN TILATRA 2
65 22451-060000 |WIRE 0.6 Yy JkY 0.6 2




L48N6-SMK (FOR MT-76D/86D) BHAD
6. COOLING & STARTING DEVICE / 5—U 4 &R BA—TF 45




L48N6-SMK (FOR MT-76D/86D) 2010/4/22
6. COOLING & STARTING DEVICE .~ 0—U>0' & X&—F1>0" ok BHA sk
REF NO. [PART NO. PART NAME B & 4 B Q TY|MRK|MK2|REMARKS

1 114299-45210 |COVER, CYLINDER 8=, YH 1

2 26106-060122 [BOLT M 6X 12 PLATED YARAR M 6X 12 1

3 114771-45111 |CASE, COOLING FAN / L48N6 |r—Vr277i4r—=(17),/L48N6 1

4 114250-45301 |RUBBER, CUSHION RIS LB (T 7o lr—2 4

5 114250-45310 |COLLAR HF—(TT U —2 4

7 114370-45351 |BOLT, FAN CASE FANTroir—2 4

8 114650-45330 |SEAL, FAN CASE SN (FTUH—R L=970 1

9 114260-76251 |RECOTL STARTER AY YaANAZ—H AY,LASEE, MT 1

10 714260-76831 |CASE (D) W/LABEL 2H—x4r—%(D) W,/LABEL 1

11 160260-76520 |REEL y— 1

12 160260-76530 |RATCHET SFTVR 1

13 160260-76540 |SPRING ZALGNATY Y /LAO 1

14 160260-76550 |WASHER ZSANIVLY  /LAO 1

15 160260-76560 |SPRING, FRICTION Vs ARSI /L0 1

16 160290-76570 |SPRING, RETURN VF—vxFVY  /L40 1

17 160260-76580 |COVER, SPRING ATV T H A~ /LAO 1

18 160260-76590 |PLATE, FRICTION ZYrsayFL—k /140 1

19 160260-76600 |CTRCLIP (E) EXFRAY /140 1

21 160490-76600 |NOB. STARTER/L48N6 zp—%)7  /LASNG 1

22 160260-76630 |ROPE, STARTER RF—F—a—F 1

23 114250-76590 |PULLEY, STARTER R 5T —) 1

24 26106-060082 [BOLT M 6X 8 PLATED VSRR 6X8 6

25 26106-060122 [BOLT M 6X 12 PLATED YARAR M 6X 12 3

26 129100-61850 |PLUG 12, BORE K775 12 1




L48N6-SMK (FOR MT-76D/86D) BHBO
7. FUEL INJECTION PUMP .~ FO IE&HtR>T

44




L48N6-SMK (MT-76D/86D) 2010/4/22
7. FUEL INJECTION PUMP .~ FOBBS1K>> sk BHB
REF NO. [PART NO. PART NAME B & 4 B Q TY|MRK|MK2|REMARKS

1 714139-51400 |PUMP ASSY, F, INJECT. /L4SN6 |FOM&H 4 7ASSY,/L48N6 1

2 105546-51020 |GASKET % 1

3 114250-51080 |PLATE FL—k 1

4 114250-51160 |SPRING PV T (ST Px 1

5 114250-51300 |VALVE ASSY. DELIVERY FY~Y, L7 CMP 1

8 10554651330 |SPRING, DELIV. VALVE S o4 1

9 114250-51340 |HOLDER, F. I.P.DELIVERY FYAYRA S — 1

10 124550-51350 |GASKET, DELIVERY V% (FYRY 2

11 114350-51400 |BODY, FUEL INJECTION PUMP |&e#ACMP (%>~ ,/L48N6 1

18 22351-020006 |SPRING PIN 2X 6 AV Ty 2. 0AX 6 2

19 114250-51600 |LEVER ASSY, CONTROL 2y hbE—LLsS— CMP 1

20 114250-51640 |SEAT (A), SPRING RV 7 —R(A) 1

21 114250-51650 |SEAT (B), SPRING ZFY 7~k (B) 1

22 22351-030008 [SPRING PIN 3X 8 AFYL T 3.0AX 8 1

23 714139-53100 |VALVE AY FUEL INJECTION |FOWH#CMP L48N6 1

24 114139-53050 |NOZZLE ASSY, F. INJECT/L48N |/ZACMP(150P194LAB1 1

27 114250-53080 |NUT, NOZZLE CASE FIRZAANI 1

28 114139-53100 |HOLDER ASSY /L48N6 JANAAZCMP /LASNG 1

31 22351-025005 [PIN /L70N XAV /LTON 1

32 114250-53120 |SPRING, NOZZLE RFY T (SR 1

33 114250-53130 |SEAT, NOZZLE SPRING SN JANALY Y 1

34 114250-53140 |PLATE, STOP AR FFL—h 1

35 114250-53210 |PIN ¥y (JANAFHR 2

36 114250-53600 |SHIM PACK v CMP 1

44 114120-59800 |PIPE, FUEL INJECTION/L48N6 |FOWH#ECMP L48N6 1




L48N6-SMK (FOR MT-76D/86D) BHCO
9. TOOL, LABEL & GASKET SET ./ L&, IRV &ARTyMYk

S R T
[CAUT ION] Row vo siant
VA -

DI ESEL

12 13 14
//15
|7

17 23 25 26 27 28 29
Nel-X1ryy
32 33 34

7 30 31




L48N6-SMK (FOR MT-76D/86D) 2010/4/22
9. TOOL,LABEL & GASKET SET /T &, SN/L& TR Trviltvh sk BHC %
REF NO. [PART NO. PART NAME B & 4 B Q TY|MRK|MK2|REMARKS

2 114299-07110 |LABEL, YANMAR GG e 1

5 114261-07350 |LABEL SR (FA—P 1

6 114220-07130 |LABEL, HOT SURFACE/L48N6  [5-uL (Ryh¥—7 =2 1

10 714250-92100 |TOOL KIT /L70N 2% 7CMP /L70N 1

11 114250-92600 [BAG, TOOL ayy7ru 1

12 104200-92350 |DRIVER, SCREW RIA A= (P T 1

13 28110-100120 |WRENCH 10X12 2 10X12 1

14 28110-140170 [WRENCH 14X17 2 14X17 1

15 28210-000150 |FEEDER, OIL FANY 1

16 114139-92600 |GASKET SET (NON-ASB) /L48N6 |HR4rybtwh (/> T 2) /LA8NG 1

17 114771-01330 |GASKET, CYLINDER HEAD CMP |#zZob, SUv&Ayl 1

23 114250-01380 |0-RING VL7 (B _UPY 1

24 114250-01412 |GASKET, CRANK CASE ROFU(IT Y —AI P S— 1

25 24311-000180 [0-RING 1A P-18.0 OV»” 1A P 18.0 2

26 114250-01841 [GASKET ROFU(FriryeRTH) 1

27 22190-160002 [SEAL WASHER 16S STV (L. =RIL) 16 2

28 114250-11340 [SEAL, VALVE STEM RNVT AT B —) 2

29 114339-11551 |GASKET, NOZZLE /L70N JEN—k /LT0ON 1

30 114339-11451 |PROTECTOR, NOZZLE /L70N  |FmFz%. )ZA /L70N 1

31 114771-11310 |GASKET, BONNET Ry¥y (UL /LASEE 1

32 114299-12210 |GASKET, AIR CLEANER / L48V |#=xZwh, =7 2V—F— / LAV 2

33 114771-12200 |GASKET, AIR INTAKE HRITIh, ALF—I1 AT 1

34 114250-13201 |GASKET (NON-ASB.) HRI o= T5— ) 7 ALBO,/ TOV 1

35 103338-32570 |0-RING O—U 7 (LORL F 75 1

36 23414-080000 |PACKING 8 PV%y (w8 1

37 24341-000224 [0-RING 1A S-22.4 OVr” 1A S 22.4 1

38 24341-000150 [0-RING 1A S-15.0 OVv7 1A S 15.0 1




L48N6-SMK (FOR MT-76D/86D) BHDO
10. ACCESSORIES .~ 77tH#1)—X

L48N6-SMK

v

FUEL TANK




L48N6-SMK (FOR MT-76D/86D) 2010/4/22
10. ACCESSORIES .~ FPo+#I)—X sk BHD ok
REF NO. [PART NO. PART NAME B & 4 B Q TY|MRK|MK2|REMARKS

1 114284-12200 |GASKET, AIR INTAKE PRy (Fardor Fay 1

2 183254-55120 |STRAINER ASSY, FUEL FOZAV% /L40A, 76D 1

3 24341-000450 [0-RING 1A S-45.0 OV»” 1A S—45.0 1

4 114139-59100 |PIPE ASSY,FO /L48N6-SMK  [FO-<47 CMP,L48N6—SMK 1

5 114284-59021 |PIPE CMP,FO B /L48N6-SMK [FO-$47 B CMP,/L48N6—SMK 1

6 23080-013000 [CLAMP 13, HOSE F—RI5F 13 2

7 114780-59070 |PIPE, FO (PUMP-TANK/L48N6-S [FO A7 (7 —%> 7 /L48N6—S 1

8 114249-59410 |PIECE ( FOT / L48N6-SMK [¢—2 ( FOT , L48N6—SMK 1

9 23080-014000 [CLAMP 14 w—xIFT 14 1

10 114284-59030 |PIPE ASSY, FUEL A FO/S{ZA CMP 1

11 106990-44660 |BAND, HOSE 12.5 HF—ZAUR $12.5 1

12 124766-59050 |CLAMP 11.5 F—RIYVF (= 11. 5 1

13 183266-59050 |HOSE, RUBBER 8X13X255 Shdk—% (8. 0x13. 0x255 1

14 114139-59180 |PIPE AY, RETURN/L4SN6-SMK |FOT (€K CMP,/L48N6—SMK 1

15 124722-59050 |CLAMP 9 F—=RZYVF (w9 1

16 114654-59070 |PIPE, FUEL RETURN FO—TERY 1

17 124066-59100 |CLAMP 8 /L70N Hw—2ZVyF (< 8 /LTON 1

18 114284-59710 |JOINT FLRTVRF 1

19 114250-66440 |BOLT, ADJUSTING FOXAZE N 1

20 160260-78700 |CLAMP, WIRE o 2

21 22512-040120 [KEY 4X 12 TIP—F—  4X12 1

22 26226-100452 |STUD BOLT vxaIRLh 10X45,/1.48 2

23 26756-060002 [LOCK NUT M 6 PLATED FAFTh 6 1










MIKASA SANGYO CO.,LTD.

HEAD OFFICE
NO. 4-3. 1-CHOME, SARUGAKU-CHO, CHIYODA-KU
TOKYO, JAPAN

AA =S

N #t
XK X &
LIRE XA
wWeEXm
R IR AR
LB R E XA
& % H R A
# B W 3R AR
hERE RFT
& R W3R AR
PEEXFR
mE R AT
NN E XA
B LN H 3R
R SR AR

HRHATREARIREE 1TH 4% 35
FEE 03-3292-1411 FAX 03-3233-0530
KRR II5EYE 3TH 3% 105

EEE 06-6541-9631 FAX 06-6541-9660
IETEAERREBEE VS — 6TH 1% 488
EEE 011-892-6920 FAX 011-892-6344
IETERRER 5TH 1% 165

FEE 022-238-1521 FAX 022-238-0331
mBEHER/NG 2TH 16& 118

&EE 090-7422-8801 FAX 03-3233-0530
SEM T ARAT 178%Hh

FEEE 0276-74-6452 FAX 0276-74-6538
EEMRENDR 3TH 23% 78 E-3
EEE 080-1013-9542 FAX 03-3233-0530
BETHESAR FIERE3T H25%518 B-101
EEE 090-2413-5953 FAX 03-3233-0530
ZHEHMHHERAIE 1TH 9% 45

FEE 052-451-7191 FAX 052-451-0315
EIRT#EIA1TE 331%Fih 3065

E5E 080-1013-9538 FAX 052-451-0315
LETREERXEERE 3TEH 45%& 115
EEE 082-875-8561 FAX 082-875-8560
EhS Bl 6% 28

FEEE 087-868-5111 FAX 087-868-5551
EEHEZXIELERE 5TH 22% 55
EEE 092-431-5523  FAX 092-431-5707
EIRETHFEE 2222FM 68 102

EEE 080-1013-9558 FAX 092-431-5707
MEHRH 1TH 188 108 /=989 (KM2015
FEFE 090-7440-0404 FAX 098-867-1167

KB Y—EXREUHE—>

Bwo& R

¥—ERR

FEMEE S —

EHETAT 3TH 4% 395
TS 048-734-2401 FAX 048-736-6787
EHETHAT 3TH 4% 395
TS 048-734-2402 FAX 048-736-6787

- BRARBIRAT - EMIE - HHEIS

T 101-0064

T550-0012

T003-0030

T984-0015

T950-2023

T 374-0042

T381-2217

T421-0113

T453-0014

T920-0345

T731-0138

T760-0078

T812-0016

T890-0074

T900-0003

T 344-0063

T 344-0063




